
 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

1 

CF110-PH01 
KTM 790 Duke 2018-2019 

KTM 890 Duke 2020- 
Kit for Left Side  Kit for Right Side 

ID Description Cat.No. Pcs  ID Description Cat.No. Pcs 

1 Frame CF110 1  1 Frame CF110 1 

2 Steel burn out X113 1  2 Steel burn out X113 1 

3 Bolt M10x60mm 1048 2  3 Bolt M10x60mm 1048 2 

4 Dural. roller d=8mm 1334 1  4 Dural. roller d=8mm 1334 1 

5 Bolt M10x55mm 1002 1  5 Bolt M10x55mm 1002 1 

6 Dural. roller d=10mm 111 1  6 Dural. roller d=8mm 111 1 

7 Washer flat M10 804 3  7 Washer flat M10 804 3 

8 Plastic cover M10 X4 1  8 Plastic cover M10 X4 1 

9 Bolt M10x80mm 853 1  9 Dural. roller d=39mm 1304 1 

10 Dural. roller d=13mm 1279 1  10 Dural. roller d=25mm 1277 1 

11 Dural. roller d=23mm 1278 1  11 Hexagon bolt M8x25 815 1 

12 Hexagon bolt M8x25 815 1  12 Bolt M10x65 943 1 

13 Bolt M10x65mm 943 1  13 Sticker RDmoto  1 

14 Sticker RDmoto  1  14 Dural. roller d=70mm 1280 1 

15 Dural. roller d=70mm 1280 1  15 Silentblock X34 1 

16 Silentblock X34 1  16 Protector PVPKN  0/16 1 

17 Protector PVPKN  0/16 1  17 Washer flat M8 802 1 

18 Washer flat M8 802 1  18 Dural. protektor insert X131 1 

19 Dural. protektor insert X131 1      

 
We recommend using medium strenght thread glue during assembly. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

2 

 

 

Installation Instructions: 

 

1) First, mount the steel burn outs on both sides (same bolts 
+rollers on left and right side) 

 

 

 

 

 

 

 

2) Then, mount the protectors and roller with silent block onto the 

frame (same on both sides)  
 

3) Use the M10 bolts and rollers (as shown on photos) to mount 

the frame (start with only one side). 
 

4) Follow the same procedure on the other side. 
 

Burn out ID.2 + Bolt 

M10 ID.3 + dural. 

roller ID.6 (lenght 

10mm) + washer 

M10 ID.7 

Bolt M10 ID.3 + 

dural. roller ID.4 

(lenght 8mm) + 

washer M10 ID.7 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

3 

Right side 
 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Original bolt + dural. 

roller ID.9 (lenght 

39mm) 

 

Bolt M10 ID.5 + 

washer M10 ID.7 +  

dural. roller ID.10 

(lenght 25mm) + 

cover M10 ID.8 

Bolt M8 ID11 + 

washer M8 ID.17 

 Dural. roller ID.14 + 

silentblock ID.15  

Bolt M10 ID.12 + 

dural. protektor 

insert ID.18 + 

protector ID.16 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 

 

4 

Left side 
    

 Bolt M10 ID.5 + 

washer M10 ID.7 +  

dural. roller ID.11  

(lenght 23mm) + 

cover M10 ID.8 

 

Bolt M10 ID.9 + dural. 

roller ID.10 (lenght 13mm)  

 

Bolt M8 ID12 + 

washer M8 ID.18 

Bolt M10 ID.13 + 

dural. protektor 

insert ID.19 + 

protector ID.17 

 Dural. roller ID.15 + 

silentblock ID.16  


